FRONT PLASTICS(FOR TFT)

FRONT PLASTICS(FOR TFT)

No.
P/N( SKU )
Part Name
Price
01
5HYV-043011-1C00
UPPER BODY, DASHBOARD
187.5 €
P/N(SKU): 5HYV-043011-1C00
Price: 187.5 €
02
5HYV-043031-1F00
DASHBOARD LOWER PART
69.48 €
P/N(SKU): 5HYV-043031-1F00
Price: 69.48 €
03
5HYV-043041-1C00
FRONT FENDER
Alternative Parts: 5HYV-043041-1C00
250.13 €
P/N(SKU): 5HYV-043041-1C00
Price: 250.13 €
Alternative Parts: 5HYV-043041-1C00
04
5HY0-043042
FRONT INNER FENDER, LH
12.9 €
P/N(SKU): 5HY0-043042
Price: 12.9 €
04
5HYV-043042-1000
LH FRONT INNER FENDER
5.62 €
P/N(SKU): 5HYV-043042-1000
Price: 5.62 €
05
5HY0-043043
FRONT INNER FENDER, RH
21.8 €
P/N(SKU): 5HY0-043043
Price: 21.8 €
06
5HY#-041053-1000
FRONT LH SIDE PANEL
42.7 €
P/N(SKU): 5HY#-041053-1000
Price: 42.7 €
07
5HY#-041054-1000
FRONT RH SIDE PANEL
42.7 €
P/N(SKU): 5HY#-041054-1000
Price: 42.7 €
08
6NQ#-000202-6001
BOLT
Alternative Parts: 6NQ#-000202-6001
3.6 €
P/N(SKU): 6NQ#-000202-6001
Price: 3.6 €
Alternative Parts: 6NQ#-000202-6001
09
30202-060110
NUT M6
Alternative Parts: 30204-060810 Specifications: 30204-060810
1.2 €
P/N(SKU): 30202-060110
Price: 1.2 €
Alternative Parts: 30204-060810 Specifications: 30204-060810
10
5HYV-040003-1000
RUBBER MAT
1.2 €
P/N(SKU): 5HYV-040003-1000
Price: 1.2 €
11
5HY#-040001-1000
BOLT M6x14
1.2 €
P/N(SKU): 5HY#-040001-1000
Price: 1.2 €
12
5ASV-152100-6000
SWITCH HOLE COVER
3.6 €
P/N(SKU): 5ASV-152100-6000
Price: 3.6 €
13
5ASV-152200-6001
SWITCH HOLE COVER
Alternative Parts: 5ASV-152200-6001
3.6 €
P/N(SKU): 5ASV-152200-6001
Price: 3.6 €
Alternative Parts: 5ASV-152200-6001
14
5HY0-043012
HOLDER
7.1 €
P/N(SKU): 5HY0-043012
Price: 7.1 €
15
5HYV-043013-1C00
STORAGE BOX COVER
28.8 €
P/N(SKU): 5HYV-043013-1C00
Price: 28.8 €
16
5HY0-043014
STORAGE BOX COVER
65.2 €
P/N(SKU): 5HY0-043014
Price: 65.2 €
17
5HY0-043015
SPRING
2.4 €
P/N(SKU): 5HY0-043015
Price: 2.4 €
18
5HY0-043016-00001
STORAGE BOX
49.6 €
P/N(SKU): 5HY0-043016-00001
Price: 49.6 €
19
5HYV-043017-1C00
SWITCH PANEL
10.9 €
P/N(SKU): 5HYV-043017-1C00
Price: 10.9 €
20
8080-000001
CLASP
1.2 €
P/N(SKU): 8080-000001
Price: 1.2 €
21
8010-000002
CLAMP ST4.2
Specifications:
2.4 €
P/N(SKU): 8010-000002
Price: 2.4 €
Specifications:
22
30110-480160010
SELF-TAPPING SCREW ST4.8×16
Specifications:
1.2 €
P/N(SKU): 30110-480160010
Price: 1.2 €
Specifications:
23
5BY0-040010
RUBBER SLEEVE
3.6 €
P/N(SKU): 5BY0-040010
Price: 3.6 €
24
30006-060016810
BOLT M6x16
Alternative Parts: 30006-060016870 Specifications: 30006-060016870
1.2 €
P/N(SKU): 30006-060016810
Price: 1.2 €
Alternative Parts: 30006-060016870 Specifications: 30006-060016870
25
8010-000004
BOLT M6x14
Specifications:
1.2 €
P/N(SKU): 8010-000004
Price: 1.2 €
Specifications:
26
8030-040800-00001
NUT CLIP M6
Specifications:
1.2 €
P/N(SKU): 8030-040800-00001
Price: 1.2 €
Specifications:
27
5HY0-043092
DECO COVER, DASHBOARD
6 €
P/N(SKU): 5HY0-043092
Price: 6 €
28
9060-040310
PLASTIC CLIPS
1.2 €
P/N(SKU): 9060-040310
Price: 1.2 €
29
8080-000002
CLIP NUT ST4.8
Specifications:
1.2 €
P/N(SKU): 8080-000002
Price: 1.2 €
Specifications:
30
30006-060020810
BOLT M6x20
Alternative Parts: 30006-060020870 Specifications: 30006-060020870
1.2 €
P/N(SKU): 30006-060020810
Price: 1.2 €
Alternative Parts: 30006-060020870 Specifications: 30006-060020870
31
5HY0-043033
GLOVE BOX
46.6 €
P/N(SKU): 5HY0-043033
Price: 46.6 €
32
5HYV-043091-1C00-0BM00
COVER, DASHBOARD
Specifications:
37.58 €
P/N(SKU): 5HYV-043091-1C00-0BM00
Price: 37.58 €
Specifications:
32
5HYV-043091-1C00-0RE00
COVER, DASHBOARD
Specifications:
61.6 €
P/N(SKU): 5HYV-043091-1C00-0RE00
Price: 61.6 €
Specifications:
32
5HYV-043091-1C00-0ET00
COVER, DASHBOARD
Specifications:
40.72 €
P/N(SKU): 5HYV-043091-1C00-0ET00
Price: 40.72 €
Specifications:
33
5HY0-043044
FRONT INNER FENDER
11.9 €
P/N(SKU): 5HY0-043044
Price: 11.9 €
33
5HYV-043044-1000
FRONT INNER FENDER
4.32 €
P/N(SKU): 5HYV-043044-1000
Price: 4.32 €
34
5BWV-040007-5000
INNER HEX BOLT M6x20
Specifications:
1.2 €
P/N(SKU): 5BWV-040007-5000
Price: 1.2 €
Specifications: